SCOOTER PARTS --> T-FALCON --> 4.LOCK

No. Part No. Description in Chinese Description in English Q'ty
1 T17-040100 𿪹 IGNITION LOCK 1
2 T17-040200 LOCK COVER 1
3 T17-040300 ȼ LOCK OF FUEL TANK 1
4 T17-040400 SEAT LOCK 1
5 T17-040500 BRACKET OF SEAT LOCK 1
6 T17-040600 LOCK OF LUGGAGE 1
7 T17-040700 Կ KEY 2
8 T17-040800 SEAT LOCK PLATE 1
9 T17-040900 CLIP OF LUGGAGE 1
10 T17-041000 Ƿ˨M6X12 HEXAGON BOLT FLANGE M6X12 2
11 T17-041100 ʮֲͷԹݶST4.2X12 SELF-TAPPING SCREW ST4.2X12 2
12 T17-041200 ܳ LOCKS ASSY 1
13 T17-041300 Ƿ˨M6X16 HEXAGON BOLT FLANGE M6X16 2